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Test Summary
RS YA
R E B G it
Name of samples Li-Polymer Battery
TS HA% 715/ Model: CBT-A061
Type/ Model FR/ Type: 3.85V, 3000mAh, 11.55Wh
[ELZ3
Trade mark N/A
S DA RIS SR E A PR 2 7]
Applicant Shenzhen Huafurui Technology Co., Ltd.
PRYITH B Ll X Bk IR B A K TE S5 IR0 B A A & Ry CGROCHEl 4 576
R 2 L7 M b ) 14 1% 1401.1402 5

Unit 1401 &1402, 14/F, Jin qi zhi gu mansion (No. 4 building of Chong wen
Garden), Crossing of the Liu xian street and Tang ling road, Tao yuan street,
Nan shan district, Shenzhen, P.R. China

i3 Hh il R B R R A A
Manufacturer Zhongshan Tianmao Battery Co., Ltd.

Manufacturer Address

No0.208, Qianjin One Road, Xin Qianijin Village, Tanzhou Town, Zhongshan
City, China.

Ik & HL 5 Telephone +86-760-86289888
1146 Email depot082@zstmb.com
] PHE Website http://www.zstmb.com/
AR AR
Appearance Silver and Gray
R R JERE T8 5 WK L
Size 6.16*44.5%*64.0mm
FE AR T 5 i 2H/Battery: 18pcs, Hith/Cell: 30pcs

Sample identification

200911124-01~200911124-48

I v
Testing standard

W B )T E b B iz e i @t T I BRI BB N BT IRIZ IE 1,
38.3 FrifE K

Recommendations on the TRANSPORT OF DANGEROUS GOODS"
Manual of Tests and Criteria (ST/SG/AC.10/11/Rev.6, 38.3/Amendment 1)

FEREH

Received date 2020-08-26
=4 > H
sER 2020-09-10

Completion date

7% Remark:

P HEARAEZR, B Hl CRITB LD Bl rts CREqtls) Dt B SR BEAT 3K, A
FURE AL i i e b AT Fbits . A ORI ET , 5 2 IR 18 A% B & B T X 1E s T

According to the Standard, a single-cell battery (Battery Pack) is considered a “Cell” (Battery Cell) and shall
be tested according to the testing requirements for “Cell”. This testing included the samples of Battery Pack
and Battery Cell as aforementioned. For testing details, please refer to Table of Test Conclusion and
individual test record page.
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Test Conclusion
/R
Clause Name of test Sample Condition Conclusion| Remarks
] DT H 44 PR FEaIRES g5 %k
f1 First cycle in fully charged state
iI ESIVA T.1 A ANRS > EX 2o
BN 7 O T A A Pass
38.34.1 Altitude simulation . -
R ) 25th cycle ending in fully charged state @it
i o i =S N GV R i P o
. First cycle in fully charged state
13340 T;E?; 2 B ATEHREREANE SRS | pass
o RS 25th cycle ending in fully charged state LiEOS
B AT B R A e
" First cycle in fully charged state
a4 ?ii T3 BN ERUREMEAEE | pass
3.4. ibration N -
Rz 25th cycle ending in fully charged state bV
i o i ' = S C VR i Pt o
. First cycle in fully charged state
a4 ‘ﬁjﬁ T B AEBRBRAME RS | Pass
3.4. oc N -
e 25th cycle ending in fully charged state Siib
B AT R A e
- First cycle in fully charged state
BB TS BATBRARAANEEEY | pass
38.3.4.5 External Short- circuit Vi -
YR 25th cycle ending in fully charged state RNl
i o i ' = S N GV R i P o
T 6 First cycle in 50% charged state
t6346 - I‘ . - B RSB RO R I T Pass | Pouch Cell
3.4. mpact & v § L
- 25th cycle ending in 50% charged state it Bt
X] Crush ¥ )&
iy ok Tt = 0 SN B S S
. First cycle in fully charged state
a4 Oﬁ% o BB RS AN | pass
3.4. vercharge N Fr
w7 25th cycle ending in fully charged state RNl
BRSBTS
First cycle in fully discharged state
R4 7.8 BB AR |
38.3.4.8 Forced dl‘scharge After twenty-five cycles ending in fully Wit -
5o 1] T discharged state
5 T AN A T FH A B 5 TR
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Test Conclusion 46 4518 :
SR, PR A A E OCT fake T pis i it @ s I bsEF A B SBITIRIZIE 1, 25 38.3 it
The sample has passed the test items of UNITED NATIONS "Recommendations on the TRA
DANGEROUS GOODS" Manual of Tests and Criteria ST/SG/AC.10/11/Rev.6, 38.3/Am§g

Tester: - / Reviewer: Approver:
Dawn Zhou B -‘rf 1 Peter Pan f ig{ Sam Wang
o I J R oA RS itk e
Title: Engineer :C'f?ﬂ*ﬂz TJtIe: Manager i ,I g e "3 E:’L‘V“I'ltle: Manager

-

IR 4 TR0 IR 47 4 B | IR 47 4 B
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T.1 Altitude simulation

i AR

The samples were stored for at least 6 hours at a pressure of 11.6 kPa (1.68 psi) or less and a
temperature of 20 £ 5°C (68 = 9°F). The samples were weighed before and after the exposure. The
cell/battery voltage was also determined before and after the test.

FEMARE BT N 2045°C, KUK JIAAKRT 11.6kpa FIMEE HHIAEA DT 6 AN/ o KA L fE
AAHT 5 TR E, FFidsk k.

Test Result it 45

Weight Before | Weight After Voltage Before|Voltage After| Percentage of
Sample Percentage of .
Sample No. Condition Test(g) Test(g) Weiaht Loss Test(V) Test(V) residual Results
B g 5 B R WA R | s R o j "y MRATERE | MRS BE Voltage 4R
BN i1 Al (1]
W (55) (55) TRy O o FRAHLEY
01 First cycle in 39.307 39.305 0.005 4.388 4.386 99.954 (F), (G)
02 fully charged 39.654 39.652 0.005 4.385 4.382 99.932 (P, (G)
03 " S/t\a‘fgﬁ 39.365 39.362 0.008 4.383 4.380 99.932 (F), (G)
A
04 . | 39593 39.592 0.003 4.386 4.383 99.932 F), (G
o o 5 ®. ©)
05 S5 39.437 39.436 0.003 4.390 4.388 99.954 (F), (G)
06 25th cycle 39.532 39.530 0.005 4.382 4.380 99.954 (F), (G)
07 ending in fully]  39.256 39.252 0.010 4.390 4.386 99.909 (P, (G)
08 i‘argﬁ‘;‘f‘f 39.119 39.116 0.008 4.382 4.380 99.954 (F), (G)
o5 '
09 . 39.375 39.372 0.008 4.387 4.384 99.932 F), (G
RN G (F), (G)
10 152 4 gl 39.853 39.851 0.005 4.383 4.381 99.954 (F), (G)

Results/ 453
(A) Leakage/ JR.
(B) Venting/ HE'<.

(D) Rupture/ %4,
(E) Fire/ % k.

K

K ) 90%.

(C) Disassembly/ figt4%.

(F) No leakage, no venting, no disassembly, no rupture, no fire/ TSk, THES, Tk, THH, £F

(G) The open circuit voltage of each cell after testing was greater than 90%/ JT # i & A T 56 5 T 2%
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T.2 Thermal test

7R

The samples were subjected to temperature cycling consisting of the following.
The samples were weighed before and after the exposure. The cell/battery volta%e was also determined

before and after the test. JFE S 34T W0 MR EIEIA MR . FER I FT S EATARE, JdskHE.

Samples In

PR AR

The chamber temperature was raised to 72 + 2°C (162 + 4°F) within 30
minutes and maintained at this temperature for X* hours.
AR FEAE 30 Sy Bl g BTHE] 72 £ 2°C, JRYERRILIEFE XN,

The chamber temperature was reduced to -40 + 2°C (-40 * 4°F) within 30
minutes and maintained at this temperature for X* hours.

FRAE AR IR FEAE 30 4340 Py FRAKF-40 + 2°C, FFE4EFRIGIRE X*/Ni .

Repeat the sequence for 9 additional cycles (total of 10 cycles).
HE IR AN 9 MEF G 3L 10 MEH)

Samples Out

B bt A

After the 10th cycle, store the batteries at ambient temperature 20 + 5°C
(68 £ 9°F) for 24 hours prior to examination.

fE55 10 MEM G, T 20 +£ 5°C M5 R i#fF 24 /DI, SRR A HLIRE .

Note: The duration of exposure to the test temperature extremes(X*) was determined as below:
T AR SRS A SR BE T RF SR [A] (X% #2500 R 5 -
X] Small cells and small batteries: 6 hours; /)N B FlZN B A 6 /N
[ Large cells and large batteries: 12 hours. K HLE AT Hith iy 12 /N,

Test Results Mk 45

Weight Weight Voltage Voltage Percentage
Sample Percentage )
Sample No. - Before Test(g) | After Test(q) ) Before Test(V) | After Test(V) | of residual Results
v e Condition S s e i - [of Weight Loss| . ... i ) .
FEf i 5 e MRAT iR | AR R B0 WAETHBEE | AR Voltage LS
[y N 4 i1 (1]
" (50> (50 TRTE o @) FRAHLE%
01 First cycle in 39.305 39.287 0.046 4.386 4.342 98.997 (F), (G)
02 fully charged 39.652 39.638 0.035 4.382 4.338 98.996 (F), (G)
03 " it\af*kﬁ 39.362 39.347 0.038 4.380 4.335 98.973 (F), (G)
A

04 . . 39.592 39.577 0.038 4.383 4.339 98.996 :

N T 6. ©)
05 496 39.436 39.419 0.043 4.388 4.342 98.952 (F), (G)
06 25th cycle 39.530 39.517 0.033 4.380 4.335 98.973 (F), (G)
07 ending in fully)  39.252 39.238 0.036 4.386 4.339 98.928 (F), (G)
08 Efargleg;/t\atf 39.116 39.099 0.043 4.380 4336 98.995 (F), (G)

FHo DA
09 i , 39.372 39.356 0.041 4.384 4.340 98.996 F, (G

B 7 LB A (F). (G)
10 W5 4 gl 39.851 39.835 0.040 4.381 4.334 98.927 (), (G)

Results/ 4

(A) Leakage/ Jwifk.

(B) Venting/ HE<.

(C) Disassembly/ fii {4,
(D) Rupture/ %4,

(E) Firel %K.

(F) No leakage, no venting, no disassembly, no rupture, no fire/ £k, THS, LA, TR, TEHK.
(G) The open circuit voltage of each cell after testing was greater than 90%/ JT # i T A& {56 /i T 7%

% ) 90%.
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T.3 Vibration
PR3

The samples were subjected to vibration tests consisting of the following. The samples were weighed
before and after the exposure. The cell/battery voltage was also determined before and after the test.

DCRE SR EAT A0 S ARSI R AT J5 BEAT PR, JRiE s .

The samples were firmly secured to the platform of the vibration machine without distorting the cells in
such a manner as to faithfully transmit the vibration. The vibration was a sinusoidal waveform with a
logarithmic sweep between 7 Hz and 200 Hz and back to 7 Hz traversed in 15 minutes. This cycle was
repeated 12 times for a total of 3 hours for each of three mutually perpendicular mounting positions of the
cell. One of the directions of vibration was perpendicular to the terminal face.

FEL A B 2 [l M 22 e AR B & e IRSNBAIESZBIET, BL 7HZ HG 0% 200Hz, AR5 /2> [ 2] 7HzZ
N—AMEH, —MERFFLE 15 7B BTk . DRz A I — A5 a0 2002 T8 ELAE SR, XA
ONEABAHIE BT 13 EAEIS 12 9k, BNJ7 1 3 A/

The logarithmic frequency sweep was as follows/ ¥ £ 34540~ :

X For cells and small batteries: From 7 Hz a peak acceleration of 1 g was maintained until 18 Hz is
reached. The amplitude was then maintained at 0.8 mm (1.6 mm total excursion) and the frequency
increased until a peak acceleration of 8 g occurred (approximately 50 Hz). A peak acceleration of 8 g was
then maintained until the frequency was increase to 200 Hz. XfF/NEEAI/NEE: 7 FRZZIT 46 PR %F 1gn 119
B KON B Ry 18 2%, SREHIRIEIRFFTE 0.8 =K Cafmfe 1.6 Z=2K) FEHY A= B 2 i s
JEIEF) 8gn (BFL)04 50 #h2%) , W RN EORFFAE 8gn ELEMAR G INF] 200 #2% .

L] For large batteries: From 7 Hz a peak acceleration of 1 g was maintained until 18 Hz is reached.
The amplitude was then maintained at 0.8 mm (1.6 mm total excursion) and the frequency increased until a
peak acceleration of 2 g occurred (approximately 25 Hz). A peak acceleration of 2 g was then maintained
until the frequency was increase to 200 Hz. %f K HGEFIK M : 7 FR2Z T iR EE Lgn 15 R0 fE B 28R
18 %%, RSERIRIECRFFAE 0.8 =K (S 1.6 =2K) FEHGINMN A B 3 i K Id FEIL 3] 2gn I L1H
25 2%) KR ORI B CRRRAE 2gn ELEISAHE N E) 200 #f2% .

Test Results MRt 45 R

Weight Before | Weight After Voltage Before | Voltage After |Percentage of
Sample No. Sa.n.1ple‘ Test(g) Test(g) Per?entage Test(V) Test(V) residual Results
peags | SO i | msveme [TV wiine | WEURIE | volage o
AR G O el S W | b
01 First cycle in 39.287 39.285 0.005 4.342 4.340 99.954 (F), (G)
02 fully charged 39.638 39.634 0.010 4.338 4.335 99.931 (F), (G)
03 " iﬁ%% 39.347 39.345 0.005 4.335 4.331 99.908 (F), (G)
04 e e 59577 39.576 0.003 4.339 4.335 99.908 (F), (G)
05 Ll 39.419 39.416 0.008 4.342 4.340 99.954 (F), (G)
06 25th cycle 39.517 39.514 0.008 4.335 4.332 99.931 (F), (G)
07 ending in fully)  39.238 39.236 0.005 4.339 4.334 99.885 (F), (G)
08 E':aj ged S/t\atf 39.099 39.095 0.010 4,336 4332 99.908 (F), (G)
09 Z;E%ﬁi; %; 39.356 39.355 0.003 4.340 4.335 99.885 (F), (G)
10 M 4z 39.835 39.832 0.008 4.334 4.331 99.931 (F), (G)

Results/ 45 3

(A) Leakage/ JiFiH.

(B) Venting/ HF<.

(C) Disassembly/ fii {4,

(D) Rupture/ %4,

(E) Fire/ %K.

(F) No leakage, no venting, no disassembly, no rupture, no fire/ LIk, THS, LA, TR, TEK.
(G) The open circuit voltage of each cell after testing was greater than 90%/ JF i H1 T AMK TR 56 5 T
J£ 11 90%.
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T.4 Shock
M

The samples were subjected to shock. The samples were weighed before and after the exposure.
The cell/battery voltage was also determined before and after the test. The sample cell was secured to the
testing machine by means of a rigid mount, which supports all mounting surfaces of the sample. Each
sample was subjected to a half-sine shock as below:

FEMAEHEAT G0N oo P RE A E MR S5 R TR, il e . DARRIE A FE4E 1 E A A H it R
LT Al R A RO R I o BN RE R AT IR 2 1E % b

X For cells: Peak acceleration of 150 gn and pulse duration of 6 milliseconds.
/NERGES: UE{E N 150gn, fikRRLE 6 =Fb.
] For large cells: Peak acceleration of 50 gn and pulse duration of 11 milliseconds.
KHLAS: (Y g 50gn, BkobdFs: 11 =25,
[] For small batteries: Peak acceleration of the smaller of the following, and pulse duration of 6
milliseconds: /NI BN NEMEIELE, Bk Rrs: 6 =40,
e 150 gn.
« V(100850 / mass of the battery in kg)
L] For large batteries: Peak acceleration of the smaller of the following, and pulse duration of 11
milliseconds: Kt : BN NHEUIMENIEE, BkiPiEsk 6 240,
« 50gn.
« (30000 / mass of the battery in kg)

Each sample was subjected to three shocks in the positive direction followed by three shocks in the
negative direction of three mutually perpendicular mounting positions of the cell for a total of 18 shocks.

BB f AUE =S LA T B H 22 2B 7 R R IR T [ 2252 =y, BB AR ROT 12232 = IR F

i, BILRZ 18 s
Test Results iR 45
. . Percentage
Weight Before | Weight After Voltage Before | Voltage After ;
Sample Percentage of of residual

S?; F’JI:E l;lo. Condition :ﬂﬂ:gs”t‘()?ﬁ)g “HUTEE;E‘()?T?)& Weight Loss “HIJTES‘E%)E “”ﬂ-l'-iz?i(;gﬁ Voltage RZE;JS

EEE RS B 4)\1,(;3;\% 4)»(;)%% FEH1%% 0 u(zé) S 4)\1,(510 B Bk 4 T 4

%
01 First cycle in 39.285 39.282 0.008 4.340 4.336 99.908 (F), (G)
02 fully charged 39.634 39.631 0.008 4.335 4.332 99.931 (F), (G)
03 " S/t\aie%ﬁ 39.345 39.341 0.010 4.331 4.329 99.954 (F), (G)
AR

04 X .| 39.576 39.572 0.010 4.335 4.333 99.954 F), (G
FL P B 5 (F). ©G)
05 S50 39.416 39.413 0.008 4.340 4.336 99.908 (F), (G)
06 25th cycle 39.514 39.512 0.005 4.332 4.331 99.977 (F), (G)
07 ending in fullyl ~ 39.236 39.232 0.010 4.334 4,332 99.954 (F), (G)
08 charged statel 39 og5 39.091 0.010 4332 4.330 99.954 F). @)
09 AP 39.355 39.354 0.003 4.335 4.331 99.908 F), (G
B A - : : : : : . (©)
10 W A gE i 39.832 39.830 0.005 4.331 4.328 99.931 F), (G)

Results/ 2

(A) Leakage/ Jwifk.

(B) Venting/ HF<.

(C) Disassembly/ fii {4,

(D) Rupture/ 4.

(E) Firel %K.

(F) No leakage, no venting, no disassembly, no rupture, no fire/ LI, THS, LA, LR, ILHEKX.
(G) The open circuit voltage of each cell after testing was greater than 90%/ JF % H 5 AN F-35056 7 JF 4
£ 90%.
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T.5 External short circuit

ANy

The samples were shall be heated for a period of time noted below, to reach a homogeneous stabilized
temperature of 57 + 4°C, measured on the external case:
NAERESIE B SR VMG E: 57 £ 4°C, FES T EILIREE N 25— B e,
e Small cells and small batteries: 6 hours. /)N AT/ H 22 /0 B2 57 6 /M
e Large cells and large batteries: 12 hours. KL FTUR R E /D B 5E 12 /M.
e [] hours, assessed depended on the size and design of the sample.
NI, ARAERE i R B A PTAS
The samples were then subjected to a short circuit condition with a total external resistance of less than
0.1 ohm, until: #8544 5 1R A A A /N T 0.1 BRA A0 2 v R Bl B g AT A B, B3
e Small cells, small batteries and large cells: 1 hour after the external case temperature of sample
has returned to 57 + 4°C.
NS, AN AUR RIS BEAANRIR K R B 57 + 4°C Z JE IRIFRLOIRGS 1 /M B L.
e Large batteries: After the external case temperature of sample has decreased by half of the
maximum temperature increase observed during the test and remains below that value.

KR R T L T B T e R T — 2, R ORI IR T 1% A

Test Results i %5

Sample No. Sample Condition Voltage Before Test(V) | Maximum Temperature, °C Results
v ot e

PR S LIRS WERATHE (£ BRRE (°C) G

01 4.336 57.3 ), (E)

02 First cycle in fully charged 4.332 58.1 (D), (E)

state

03 . . . . 4.329 57.6 D), (E

R T ©). ©

04 pe 4.333 58.8 D), (E)

05 4.336 58.3 D), (E)

06 4.331 58.4 ), (E)

07 25th cycle ending in fully 4.332 57.1 (D), (E)

charged state

08 r P gk N 4.330 58.3 D), (E

o8 A B (©). 16

09 Wise A7 4.331 58.3 (D), (E)

10 4.328 57.9 D), (E)

Results/ 25 3

(A) Disassembly/ fiftf.

(B) Rupture/ i %4.

(C) Firel & k.

(D) No disassembly, no rupture, no fire within 6 hours after the test/ ik 5 6 /N AR, TR, &
K.

(E) The maximum temperature did not exceed 170°C/ fx = 6. /E ANt 170 HEHIKE.
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T.6 Impact / Crush
i/ BT

[] Impact (for cylindrical cells greater not less than 18 mm in diameter)/ f& i G&H T EEASNT
18 KA AL TE L)

A test sample was placed on a flat surface. A 15.8 mm £ 0.1 mm diameter, at least 6 cm long, or the
longest dimension of the cell, whichever is greater, Type 316 stainless steel bar was placed across the
center of the sample. A 9.1 kg + 0.1 kg mass was dropped from a height of 61+ 2.5 cm at the intersection
of the bar and sample in a controlled manner, using a near frictionless, vertical sliding track or channel
with minimal drag on the falling mass. The vertical track or channel used to guide the falling mass was
oriented 90 degrees from the horizontal supporting surface. BRI FE FBE — A FHEHE P . K
% 316 AR, HEAH 158 mm+0.1 mm, KENZED6cm, BUHEHEKGKE (FH#FTHKR
H) o, BRSO K HERN 9.1kg + 0.1 kg AT 61 £ 2.5 cm (155 B, JoBEE H M IE B PLE
FIRE g TEE WS SORTIIEAMAHIEE, fREF 90 .

The test sample was impacted with its longitudinal axis parallel to the flat surface and perpendicular
to the longitudinal axis of a 15.8 mm + 0.1 mm diameter curved surface lying across the center of the test

sample. Separate samples were used for each test. #5248 o (AL, PhFil B 5 P40 [ 3R 10 FAT I+ 5B
EIRFEHO I EAS 15.8 mm + 0.1 mm B R H N EE . MR L% —xdEd.

X] Crush (for prismatic, pouch, coin/button cells and cylindrical cells less than 18 mm in diameter)/
PR GEH TR 4856, M/ s Al B AR/ N T 18 22K [BA T Haith )

A sample was crushed between two flat surfaces. The crushing was gradual with a speed of
approximately 1.5 cm/s at the first point of contact. The crushing was continued until the first of the three

options below has reached/ ¥4 i HE P /NI 2 (B 5 R o 556 J1 BB, 7828 — /Nl b s s
KL 1.5 FERIM . FEERFLEHEAT, BERHILT =GR —:

e The applied force reaches 13 kN + 0.78 kN/Jiti in ) /73 %] 13 kN + 0.78 kN;

e The voltage of the cell drops by at least 100 mV; or/HLib ) FELIE R %2> 100 =4k, i

e The cell is deformed by 50% or more of its original thickness/H, #1258 JE 14 JR 45 B 1) 50% LA E .

A prismatic or pouch cell was crushed by applying the force to the widest side. A button/coin cell was
crushed by applying the force on its flat surfaces. For cylindrical cells, the crush force was applied
perpendicular to the longitudinal axis/ 4 4 1 B A4S %% F it LM F B 16— Tt s o L 10/888 3 T2 LB R A S
RN o [T N2 9 il 2 0 7 1o i s
The test sample was observed for a further 6 hours. Separate samples that have not previously been
subjected to other tests were used for each test/ MiAAE gk — 2 MEL 6 /NS o AHEAT I AR I A0 A i FH
T

Test Results/iliX 45

Sample No. Sample Condition Voltage Before Test(V) | Maximum Temperature,°C Results
R~ FEIRES WRATEE (RO g (°C) 4R
11 3.885 25.3 (C), (D)
12 First cycle in 50% charged 3.876 245 (©). ©)
13 state 3.869 24.8 (©), (D)
14 FE—ANTB B AR 3.876 25.9 (C), (D)
15 3.879 25.6 (©), (D)
16 3.881 25.1 (C), (D)
17 25th cycle ending in 50% 3.882 25.3 (©), (D)
18 charged state 3883 25 2 (©), D)
585 AN T M ‘ : :
19 Jo 3.886 24.9 (C), (D)
20 3.883 25.3 (©), (D)

Results/ 45 5
(A) Disassembly/ filf7.
(B) Firel % k.
(C) No disassembly, no fire within 6 hours after the test/ I35 6 /NI A EMRAA, T£HE K.
(D) The maximum temperature did not exceed 170°C/ fx 5% ANiEt 170 K.
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T.7 Overcharge
oA

Batteries were subjected to a charge current of twice the manufacturer's recommended
maximum continuous charge current/ 2 7 il i i £ 35 1 g R RF 2L 78 F FRLIROGHRE i 78 L.

The minimum voltage of the test was as follows/ /> B2 HL s F 22 4n R vk g -

e When the manufacturer’'s recommended charge voltage is not more than 18 V, the minimum
voltage of the test was the lesser of 2 times the maximum charge voltage of the battery or 22 V.
IR AR 7S R AN 18V, AN ) /N 78 L L RS ) ZKbR A e K 7 R R S R T £
B 22V Z RN

e When the manufacturer’'s recommended charge voltage is more than 18 V, the minimum voltage
of the test was 1.2 times the maximum charge voltage. 15 )~ e #9 76 B HUE T 18V, AR
f) /N TS L N | ShR E BROR TS HEL LR Y 1.2 %

Tests were conducted at ambient temperature 20 + 5°C. The duration of the test was 24 hours.
DA £ 20 £ 5°C MUAAEGR L N AT, WXIHFE: 24 /M.

Test Results Mt 45

Sample No. Sample Condition | Voltage Before Test, V | Overcharge Current, mA | Overcharge Voltage, V| Results
LIRS =R/ MRRETHE (RO AR (=2 EFRAEE (RO g

21 4.382 ©
First cycle in fully

22 charged state 4.389 ©)

23 Ed ‘/I‘T:é%?EEEﬁKEEJ% 4.389 ©)

WEaTEr
24 4.386 ©)
3000 8.8
25 4.386 ©)
After 25 cycles ending

26 in fully discharged state| 4.388 ©)

27 FH R BT 4.384 C
R A ©

28 4.384 ©)

Results/ %553

(B) Fire/ # K.

(A) Disassembly/ fiftf.

(C) No disassembly, no fire within seven days after the test/ill i 5 7 KN LAk, LK.
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T.8 Forced discharge
FRABCE

Each cell was forced discharged at ambient temperature by connecting it in series with a 12 V DC power
supply at an initial current equal to the maximum discharge current specified by the manufacturer. 7£% &
BN, B B EERAE 12V 1 EIR F R AT R S, e ELIR B R AR (R4 A BT A FRR A i
J i TE W R T FEA

The specified discharge current was obtained by connecting a resistive load of the appropriate size
and rating in series with the test cell. Each cell was forced discharged for a time interval (in hours) equal
to its rated capacity divided by the initial test current (in amperes). $i 7€ 5 B B A I £f BB 7R R s |
& RN T2 A BORIRAT, A RS SR ORI ) NN 9 8iE 25 BB DLIIR R (285 .

Test Results Mk 45

o Initial Discharge Voltage of Discharged Cell
S;n P 'f No. ;’ gj'%'gg Current, mA Before Test(V) Rff;éts

R TS VRO (20 BIRHTEBE (f0 g
29 3.328 ©
30 3.335 ©)
31 3.336 ©)
32 3.328 C
First cycle in fully ©
33 discharged state 3.321 ©
34 B — NS 7 B A 3.334 ©)

5 4
v b By G 3,340 ©
36 3.328 ©)
37 3.335 ©
38 3.336 ©)
1500
39 3.338 ©)
40 3.339 ©
41 3.341 ©
42 After 25 cycles ending 3.342 (©)
43 in fully discharged 3332 ©
state

44 i F AR R K 3.344 ©
45 oL 3 5 A 3.339 ©)
46 3.337 ©
47 3.342 ©
48 3.336 ©)

Results/ 45 3

(A) Disassembly/ fi#fis.

(B) Fire/ %K.

(C) No disassembly, no fire within seven days after the test/ it 5 -t R N LA T K.
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Test Sample
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Test Sample
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Battery Label
HL VAR A

)

CBT-A061

Normal voliage: 3 .85V

Li-Polymer Battery

Rated capacity: 3000mAh 11.55Wh
Charging limited voltage:4_4V
Zhangshan Tianmao Batlery Ca., Lid.
Made in China

/\ CAUTION:

Da nat short-circuit the battery.

Do nat discard the batteryinto fire.

Do nat use any battery charger ather than the specified one.
D nal charge ar expase the batlery pack

put of the temperature range 0 'C-45°C

GCER®
[T WA RREARR e
SIN-ADE1 205300001

Fw-
£o0 <
fuw
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), \) » ‘\
RN R A TE R
Equipment List
75 % 5 ik A
No. Code Equipment name Type
Hify B8 78 I HLAX
1 BCTC-BAT-001 Charging and Discharge Tester CTS 5VeA
Hify B8 78 1 HLAX
2. BCTC-BAT-002 Charging and Discharge Tester PBTS-20V5A
3 2k )
3. BCTC-BAT-006 A i B 4 Bl GX-3020-Z
Altitude Simulation Tester
] IERER RN
4. BCTC-BAT-008 FUREASELBLE A A S GX-3000-80LT
Temp & Humi. Chamber
5. BCTC-BAT-010 JRa A bl EV103
Vibration Tester
6. BCTC-BAT-011 IR o ot A L HSKT10
Shock Tester
TR A BRI ML
7. BCTC-BAT-014 Thermal Control Short Tester GX-6055-B
h 2 s b 1
8. BCTC-BAT-016 A L BE-6045-2T
Battery extrusion testing machine
ZRRR
9. BCTC-BAT-025 . VC480C+
Milliohmmeter
10. BCTC-BAT-034 %%%$ JJ1523BC
Electric Scale
JEL R AY
11. BCTC-BAT-036 BRI AT4516
Multichannel temperature tester
12. BCTC-BAT-039 . T IT8512A+
direct-current load
Nrcy N
13. BCTC-BAT-042 DC FL i B IT6502D
DC direct-current
14. BCTC-BAT-044 B S IAlIES UT139C
Digital Multimeter

E: PLEACGER B BT AR AN .

Remark: The above equipment are within the calibration cycle.
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1. FRIENEFABRINER FHEEITLARFRIERTERE.
2. iR EREFLHNE=PEAE , FMFERIEH.

3. IREXRME "HEUNERAT" TA.

4. |WEFTAEN, HEAREFTH.

5. RIS MRIEERNFIFE N mRBEN.

6. FLIEMIREPRITSISO/IEC170251THERIZER,

7. IRAIREERIY , IEIEHRERE15 XKARFB(HRF , BEAFEE,

iy 4 R ERXEKERE T A X AR E— SRS Tl = BHRRE 15214

FE1&/TEL : 400-788-9558

HRBgmAS/P.C.: 518103

fEE/FAX : 0755-33229357
pJilt/Website : http://www.bctc-lab.com
FEF5#8/E-Mail : bctc@bctc-lab.com.cn

HHOEK LHTR XK


mailto:bctc@bctc-lab.com.cn
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